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PUMPS AUSTRALIA BPETTER - FASTER - EAMSIER

EXPLODED VIEW
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NO Name Spec. Material Quantity
1 | Cable 3% 0. 75mnf 1
2 | Cable seal pad NBR 1
3 | Screw M6 x 20 SUS201 2
4 | Handle PA6+GF20 1
5 | Protected ring NBR 1
6 | Upper cover PAG+GF20 1
7 | O-Ring D150 3.1 NBR 1
8 | Nut H62 1
9 | Cable holder NBR 1
10| Pad H62 1
11| Screw M6 <10 SUS201 6
12| Pad for oil hole NBR 2
13| Screw M6 X175 SUS201 4
14| Spring pad o6 8
15| Internal cover ADC12 1
16| Wiring dcagram Sticker 1
17| O-Ring D110 3.1 NBR !
18| Capacitor 20uF/450V NBR 2
19| Connection terminal 5 3
20| Screw M6 X 16 SUS201 4
21| Protected sleeve NBR 1
22| Screw M5 % 8 Plating zinc 1
23| Pad b5 NBR 1
24| Pad d 5 1
25| Back cover ADC12 1
26| Wave spring pad D35 1
27| Bearing 6202-2RS 2
28| Rotor with shaft 1
29| Stator 1
30| Shalf spring pad d17 1
31| Shalf spring pad d14 2
32| Sleeve 6063A 1
33| Motor housing 702 1
34| Front flange ADC12 1
35| Sleeve SUS304 1
36/ Name plate Sticker 1
37| O-ring D130 X 3.1 NBR 1
38| Mechanical seal 2
39| Outlet section ADC12 1
40/ O-ring D65 X3.1 NBR 1
41| Mechanical seal greaser PA6+GF20 1
42| Mechanical seal lubricating N7¢ 1
43| Pad d52X b 1K2 | Su04 1
44| Last diffusor PP0+GF20 1
45| Impeller PPO 3
46| Hydraulic stack PPO 2
47| Pad 3 10 SUS201 1
48| Spring pad o 10 SUS201 1
49| Nut M 10X 1 SUS201 1
50/ Cover plate PA6+GF20 1
51| Base PAG+GF20 1
52| Pad b 6 SUS201 8
53| Screw M6 < 90 SUS201 8
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